
* Corresponding author.

1944-3994/1944-3986 © 2018 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2018.21941

108 (2018) 125–135
March

Effect of coagulation and adsorption on DON removal and DBPs formation 
potential in municipal wastewater effluent

Bing Liua,b,*, Li Guc, Xingguo Zhanga,*, Qingfei Lia, Guozhong Yua, 
Chengmei Zhaoa, Huimin Zhaia

aSchool of Geographic Sciences, Xinyang Normal University, 237 Nanhu Road, Xinyang, 464000, China, Tel. +86 376 6391700; 
emails: liubing_982002@163.com (B. Liu), xingguozhang@tom.com (X. Zhang), qingfeili1972@163.com (Q. Li), 
guozhong1966@163.com (G. Yu), zhaocm1971@163.com (C. Zhao), zhaihm8787@163.com (H. Zhai)
bInstitute of Urban Environment, Chinese Academy of Sciences, 1799 Jimei Road, Xiamen 361021, China
cKey Laboratory of the Three Gorges Reservoir Region’s Eco-Environment, Ministry of Education, Chongqing University, 
174 Shazheng Street, Chongqing, 400045, China, Tel. +86 23 65127815; email: gu_li1980@163.com

Received 7 June 2017; Accepted 24 January 2018

a b s t r a c t
Municipal wastewater effluent has increasingly been used as reclaimed water and a source of water for 
downstream communities. Dissolved organic nitrogen (DON) in wastewater effluent can be a precursor 
of nitrogen disinfection by-products (N-DBPs), which has garnered recent attention. Our results indi-
cated that: (1) the concentration of DON in the effluent was 1.95 mg/L, and the DON was primarily com-
posed of soluble microbial products (SMPs) resulting from the process of biological treatment of sewage. 
(2) Approximately 20% of the DON could be removed using coagulants at a dosage of 120 mg/L, and 
almost 80% of the DON was eliminated by adsorption with activated carbon at a dosage of 0.5 g/L. Small 
molecular weight DON compounds (<6 kDa) comprised most of the DON and accounted for 74.34% of 
the total. After coagulation, the percent fraction of <6 kDa DON increased, while the fraction of >20 kDa 
DON decreased. However, adsorption resulted in an opposite trend, with large molecular weight DON 
increasing and small molecular weight DON decreasing. (3) Hydrophilic and hydrophobic DON com-
prised most of the DON, and accounted for 58.5% and 30.8% of the DON, respectively. The removal 
of hydrophilic DON (mean 12%) was lower than that of hydrophobic DON (mean 76%) after coagula-
tion. In contrast, adsorption resulted in a greater removal of hydrophilic DON (mean 83%) than that of 
hydrophobic DON (mean 49%). (4) Coupling coagulation with adsorption prior to chlorination was the 
most effective means to lower the formation potential of disinfection by-products (DBPs). The formation 
potential of monochloro bromoacetonitrile was highest (41.3 μg/L), while that of trichloroacetonitrile 
was the lowest (1.3 μg/L). (5) Normalized excitation–emission area volumes (Øi,n) were used to quantify 
3-DEEM fluorescence. Ø2,n and Ø4,n of fluorescence regions II and IV were highest, and accounted for 
23.38% and 46.83% of the total, respectively. SMPs were effectively removed by coagulation or adsorp-
tion, which was highlighted by the highest removal rate for Ø4,n compared with the other four Øi,n.

Keywords: Dissolved organic nitrogen; Soluble microbial products; Coagulation; Adsorption; 3-DEEM

1. Introduction

Dissolved organic carbon (DOC), NH4
+–N, particulate 

organic nitrogen, and colloidal organic nitrogen (CON) that is 

present in wastewater treatment plant (WWTP) influent can 
be removed by various processes and treatments. However, 
dissolved organic nitrogen (DON) is particularly difficult to 
eliminate from waste waters [1]. Consequently, the DON con-
centrations of effluent waters can reach 0.5–3.0 mg/L, which 



B. Liu et al. / Desalination and Water Treatment 108 (2018) 125–135126

accounts for 40%–85% of the total dissolved nitrogen (TDN) 
in effluents [2].

Previous studies have shown that DON in WWTP efflu-
ents contain biodegradable DON (BDON) and bioavailable 
DON (ABDON), which includes free amino acids and urea 

[3,4]. As much as 28%–57% of DON in secondary efflu-
ents from denitrification WWTPs is composed of BDON 
or ABDON [3]. Others have also reported that BDON and 
ABDON can account for about 18%–61% of effluent DON [4]. 
ABDON and BDON that is present in effluent discharge into 
natural surface waters such as rivers, lakes, and reservoirs, 
can serve as potential nutrient sources that stimulate algal 
growth and results in depleted dissolved oxygen (DO) [5,6]. 
The decreased DO content of natural waters represents a 
serious threat to water quality. Further, effluent has increas-
ingly been used as reclaimed or drinking water sources for 
downstream communities. DON is a precursor for nitrogen 
disinfection by-products (N-DBPs) that can form during 
chlorination [7–11]. Importantly, the carcinogenic concentra-
tion of N-DBPs is much lower than that of carbon disinfection 
by-products (C-DBPs), suggesting that their formation can 
pose a particularly acute health risk. For instance, carcino-
genic concentrations of dimethyl nitrosamines and diethyl-
nitrosamines are only 0.7 and 0.2 ng/L, respectively [8]. It is, 
therefore, imperative to minimize DON concentrations in 
wastewater effluent.

Effluent DOC concentrations can generally be decreased 
by coagulation, adsorption, ion exchange, advanced 
oxidation, biodegradation, or other physical and chemical 
methods [12–16]. Of these, coagulation and adsorption are 
the most economical and effective means of treatment and 
are also easily applied in full-scale treatment processes. 
In contrast to DOC, DON is mainly composed of amino, 
nitrile, purine, and pyrimidine compounds [17,18], which 
contain functional groups comprising amine (–NH2), 
amide (–CONH–R), nitro (–NO2), and nitrile (–CN) groups 
[17,18]. The formation of H-bonding between functional 
groups and water molecules enhances the hydrophilicity 
of DON. Previous studies have shown that amino acids 
with small molecular weight and hydrophilicity can be 
important components of DON [17,18]. Thus, DON and 
DOC are distinguished by several properties. Thus, it 
is critical to investigate the effects of coagulation and 
adsorption on DON and the formation potential of DBPs 
in effluent waters.

Here, we investigated the concentrations, molecular 
weight fractions, and the hydrophobicity/hydrophilicity 
characteristics of DON in wastewater effluents. The rates of 
DON removal by coagulation, adsorption, and coupled coag-
ulation–adsorption processing were studied. In addition, the 
formation potential of DBPs was analyzed after the various 
treatment processes. Lastly, 3-DEEM was used to further 
characterize the DON variation among samples.

2. Materials and methods

2.1. Wastewater treatment processes and sampling

This study was carried out at the Xinyang WWTP 
(4.00 × 104 m3/d), Xinyang City, Henan Province, China. The 
treatment processes include grid, primary sedimentation 

tank, carrousel oxidation ditch, and secondary sedimenta-
tion tank. The concentration of solids suspended in mixed 
liquor in the carrousel oxidation ditch was 2,800 mg/L, and 
the returned activated sludge was roughly equal to the influ-
ent flow. The operating sludge retention time was about 18 d. 
The effluent was sampled, and then immediately filtered by 
using 0.45 μm pore size membranes. All filtered samples 
were stored at 4°C before analysis.

2.2. Analytical methods

DOC was determined using TOC-VCHS analyzer 
(Shimadzu). UV absorbance at 254 nm (UV254) was deter-
mined using a spectrophotometer (752N/UV-2101PC). 
The special UV absorbance (SUVA) was calcu-
lated as UV254 divided by mg/L DOC concentration 
(UV254/DOC), indicating the degree of aromaticity of 
dissolved organic matter (DOM). NH4

+–N was mea-
sured using salicylate-hypochlorite method. NO2

––N 
was measured using N-(1-naphthyl)-ethylenediamine 
photometric method. NO3

––N was determined using 
UV spectrophotometry method. TDN, sum of NH4

+–N, 
NO2

– –N, NO3
– –N, and DON, was measured using alkaline 

potassium persulfate digestion-UV spectrophotometric 
method. All the determinations were done according to 
the Chinese National Standard Methods (SEPA of China 
[19]). DON was quantified as the difference between TDN 
and three dissolved inorganic nitrogen species (including 
NH4

+–N, NO3
––N, and NO2

––N). The pHPZC was the corre-
sponding pH value when the zeta potential was 0 mV [20]. 
The amount of surface groups was determined by Boehm 
titration method [21]. The surface morphology of the carbon 
was analyzed using a scanning electron microscopy (SEM, 
JSM-5600LV). Surface area and pore size distributions for 
the samples were measured using ASAP2020 surface area 
analyzer using nitrogen adsorption/desorption method.

DBPs, including trichloroacetonitrile (TCAN), 
dichloroacetonitrile (DCAN), dichloroacetone (1,1-DCP), tri-
chloronitro methane (TCNM), monochloro bromoacetonitrile 
(BCAN), trichloroacetone (1,1,1-TCP), dibromoacetonitrile 
(DBAN), were analyzed after samples being extracted with 
methyl tert-butyl ether (MTBE) using a gas chromatograph 
(GC-2010, Shimadzu, Japan) equipped with a HP 5 fused silica 
capillary column (30 m × 0.25 mM i.d., 0.25 μM film thickness, 
J&W, USA) and an electronic capture detector using the mod-
ified USEPA method 551.1. The inlet and detector tempera-
tures were 200°C and 290°C, respectively. The temperature 
was programmed as follows: the initial holding was at 35°C 
for 10 min, then increased in rates of 10°C/min to 145°C for 
2 min, 2°C/min to 260°C for 5 min. N2 was used as carrier gas.

2.3. Physical and chemical characteristics of activated carbon

Two types of activated carbon (coconut shell and 
coal-activated carbon) were cleaned with deionized water at 
80°C several times, and then dried at 105°C. Activated carbon 
with particle sizes of 20–40 mesh were screened, stored, and 
dried. SEM photographs of the activated carbon are shown in 
Fig. 1, and the associated physical and chemical parameters 
are provided in Table 1.



127B. Liu et al. / Desalination and Water Treatment 108 (2018) 125–135

2.4. Fractionation of molecular weight and hydrophobicity/
hydrophilicity

The DON was fractionated by molecular sieves. Two 
types of regenerated cellulose membranes (Millipore Corp., 
USA) were used: (1) a membrane with a 20 kDa nominal 
molecular weight limit (NWML) and (2) a membrane with a 
6 kDa NWML. 200 mL of water sample were filtered through 
the first and second membranes in series. Fifty milliliters of 
raw water and each filtrate were retained for further analysis. 
The percentage of DON in each size range was calculated as 
follows:

% %< = ×6 1006k Da K Permeate

raw

C
C  (1)

% %< − =
−

×6 20 10020 6k k Da K Permeate K Permeate

raw

C C
C

 (2)

% %> =
−

×20 100k Da raw 20K Permeate

raw

C C

C  (3)

where Ci is the measured parameter of fraction i. Thus, we 
calculated the percentage difference between the measured 
total mass and the sum of the masses for each mass fraction.

DON in the effluent was separated into three fractions 
using Amberlite XAD-8, XAD-4 resin by the following pro-
cedures. The filtered effluent was acidified to pH 2 using 
6 mol/L HCl, and successively passed through the XAD-8, 
XAD-4 resin column. The eluate from XAD-4 was defined 
as the hydrophilic DON (HPI), whereas the DOM that 
remained on the XAD-8 resins was eluted with 0.1 mol/L 
NaOH at a flow rate of 100 mL/h and collected as the hydro-
phobic DON (HPO). The transitional DON (TPI) was quanti-
fied as the difference between the effluent DON and the sum 
of HPO and HPI.

2.5. Coagulation tests

Polyaluminium chloride (PACl, 28% Al2O3) and alumi-
num sulfate (Al2(SO4)3·18H2O) were used as coagulants in 
this study. Coagulation was performed using a standard 
jar tester. The 1 L effluents were placed in beaker at differ-
ent dosage of 10, 20, 40, 60, 80, 100, and 120 mg/L, and then 